



TEST REPORT

Report No. : GR:TX:8410016606

DATE : 13-02-08

SAMPLE NOT DRAWN BY SGS INDIA PRIVATE LTD.

ALLIANCE FIBRES PVT.LTD.

2028/29, JASH TEXTILE MARKET,, RING ROAD,

SURAT-

INDIA

CONTACT PERSON : MR.AMIT GARG

THE FOLLOWING SAMPLE(S) WAS/WERE SUBMITTED AND IDENTIFIED BY/ON BEHALF OF THE CUSTOMER AS :

SAMPLE DESCRIPTION	FIBRE			
	POLYESTER			
COLOUR	WHITE			
COUNTRY OF ORIGIN	INDIA			
SAMPLE RECD ON	06/02/2008	TEST START DATE	08-02-08	TEST END DATE 13-02-08
TEST(S) REQUIRED	FLAMMABILITY			

CONCLUSION: On the basis of the tests carried out as described, it is the opinion of the laboratory that this sample of filling material would meet the requirement of Schedule2 Part 1 of the Furniture & Furnishing (Fire) (Safety) Regulations 1988.

This is a computer generated report hence signature is not available

JOE No. : 841109351

Page 1 of 2

Control No.:8415025820

This document is issued by the Company under its General Conditions of Service printed overleaf or available on request and accessible at http://www.sgs.com/terms_and_conditions.htm. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlc

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only. This document cannot be reproduced except in fu

SGS India Pvt. Ltd. | Consumer Testing Services, 250, Udyog Vihar, Phase IV, Gurgaon - 122015, Haryana (India) Phone : +91-124-2399990 - 98 , Fax : 2399766.

Regd & Corp. Off : SGS House, 4B, A.S. Marg, Vikhroli (West), Mumbai-400083. Tel : (022) 25798421 to 28 Fax : (022) 25798431 to 35 www.sgs.com

Member of the SGS Group



TEST REPORT

Report No. : GR:TX:8410016606

DATE : 13-02-08

R E S U L T S

REQ

**The Furniture and Furnishings (Fire) (Safety) Regulations 1988
Schedule 2 Part 1 (Non foam fillings)**

The sample was tested for flammability in accordance with British Standard 5852 :Part 2 1982 ' Methods of test for the ignitability of upholstered composites for seating by flaming sources ' (as amended by the above Regulations).

The sample was tested using an approximate density of 35 kg/cu.m using a 220g per square meter flame retardant polyester fabric which deviates in part from the specification stated in Schedule 1 Part 1 of the regulations. Although this fabric does not fully meet the specification laid down in the Regulations this was regarded as having no significant effect on the test.

The following results relate only to the ignitability of the combinations of materials, under the particular conditions of the test: they are not intended as mean of assessing the full potential fire hazard of the materials in use.

Schedule 2 Part 1

Ignition Source No.2 (Butane flame)

Duration of afterflame (s) (min.:secs)	00:04	00:07	
Duration of smoking/glowing(s) (min.:secs)	00:00	00:00	
Smouldering after 30 minutes	No	No	
Escalating combustion behaviour	No	No	Pass
Smouldered until essentially consumed	No	No	
Composite smouldered to either edge or through full	No	No	
Charring more than 100mm in any direction apart from upwards	No	No	
Composite continued to flame for more than 2 minutes after	No	No	
Burnt until essentially consumed	No	No	
Flame reached lower margin, either side or passed through	No	No	

***** End of Report ****

This is a computer generated report hence signature is not available

JOE No. : 841109351

Page 2 of 2

Control No.:8415025820

This document is issued by the Company under its General Conditions of Service printed overleaf or available on request and accessible at http://www.sgs.com/terms_and_conditions.htm. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only. This document cannot be reproduced except in full.